
 

Approve Deny Signatures Date 

X  
 
Hilaryle 
Hilary H. Le / Environmental Engineering Specialist May 24, 2024 

X  
 
Maria D. Bebenek for 
Daniel W. Martin, P.E. / Environmental Engineer Manager June 25, 2024 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0028592 

Facility Type Municipal APS ID 338215 

Major / Minor Minor Authorization ID 1476359 

a 
Applicant and Facility Information 

a 

Applicant Name Bonneauville Borough Adams County  Facility Name Bonneauville STP  

Applicant Address 46 E Hanover Street   Facility Address 86 W Hanover Street   

 Gettysburg, PA 17325-7752   Gettysburg, PA 17325-7725  

Applicant Contact Wesley Chrismer  Facility Contact Wesley Chrismer  

Applicant Phone (717) 334-2662  Facility Phone (717) 334-2662  

Client ID 118247  Site ID 250928  

Ch 94 Load Status Not Overloaded  Municipality Bonneauville Borough  

Connection Status No Limitations  County Adams  

Date Application Received March 11, 2024  EPA Waived? No  

Date Application Accepted March 12, 2024  If No, Reason Significant CB Discharge  

  

Purpose of Application NPDES permit renewal.  

a 

 

Summary of Review 

C.S. Davidson, Inc., on behalf of the Bonneauville Borough (Authority/Permittee), applied to the Pennsylvania Department of 
Environmental Protection (DEP) for issuance of the NPDES permit.  The permit was reissued on October 28, 2019 and 
became effective on November 1, 2019.  The permit expires on October 31, 2024. 

The average annual design flow and hydraulic design capacity is 0.55 MGD, and the organic loading capacity is 1,009 lbs 
BOD5/day.  The treated effluent is discharged to Chicken Run.  This facility receives 69% of its flow from Bonneauville 
Borough and 31% of its flow from Mt. Pleasant Township.  The 2024 application states that there are no industrial users. 

WQM Part II Permit No. 0192402 was issued on 10/30/2006.  WQM Part II No. 0103403 was issued on 6/9/2003, and 
0103403 A-1 amendment was issued on 9/8/2004. 

Sludge use and disposal description and location(s):  N/A because sludge is hauled by Synago Technologies, Inc. & Kline’s 
Services Inc. contractors. 

Changes from the previous permit:  The E. Coli. monitoring and report requirements will add to the proposed permit.   

Based on the review outlined in this fact sheet, it is recommended that the permit be drafted.  A public notice of the draft 
permit will be published in the Pennsylvania Bulletin for public comments for 30 days.   
 



NPDES Permit Fact Sheet NPDES Permit No. PA0028592 
Bonneauville STP  

2 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.55  

 Latitude 39º 48' 54.21"  Longitude -77º 8' 59.76"  

 Quad Name Gettysburg  Quad Code   

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Chicken Run (WWF)  Stream Code 59117  

 NHD Com ID 53320110  RMI 0.53  

 Drainage Area 1.35 mi.2  Yield (cfs/mi2) 0.02  

 Q7-10 Flow (cfs) 0.03  Q7-10 Basis USGS StreamStats  

 Elevation (ft)  512  Slope (ft/ft)        

 Watershed No. 13-D  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

 
    

 Nearest Downstream Public Water Supply Intake City of Frederick, MD  

 PWS Waters Monocacy River   Flow at Intake (cfs)        

 PWS RMI        Distance from Outfall (mi) Approximate 43.0 miles  
 

 
Changes Since Last Permit Issuance: none 
 
Drainage Area 
The discharge is to Chicken Run at RMI 0.53.  A drainage area upstream of the point of discharge is estimated to be 1.35 
sq.mi. using USGS Stream Stats available at https://streamstats.usgs.gov/ss/.   
 
Streamflow 
According to StreamStats, the discharge point on Chicken Run has a Q7-10 of 0.03 cfs and a drainage area of 1.35 mi.2, 
which results in a Q7-10 low flow yield of 0.02 cfs/mi.2.  This information is used to obtain a chronic or 30-day (Q30-10), and 
an acute or 1-day (Q1-10) exposure stream flow for the discharge point as follows (Guidance No. 391-2000-023): 

Q7-10 = 0.03 cfs 
Low Flow Yield = 0.03 cfs / 1.35 mi.2 = 0.02 cfs/mi.2 

Q30-10 = 1.36 * 0.03 cfs = 0.04 cfs 
Q1-10 = 0.64 * 0.03 cfs = 0.02 cfs 

 
Chicken Run 
Chicken Run is a tributary of White Run which is a tributary of Plum Run which is a tributary of Rock Creek.  The stream 
designated water uses for Chicken Run, White Run and Plum Run are not explicitly specified in 25 Pa Code Chapter 93.  
However, 25 Pa Code §93.9o classified the Rock Creek basin as warm water fishes.  No special protection water is impacted 
by this discharge.  No Class A Wild Trout Fishery is impacted by this discharge.  DEP’s 2024 integrated water quality report 
indicates that the discharge is located in a stream segment listed as attaining use(s).  
 
Public Water Supply Intake 
The fact sheet developed for the last permit renewal indicates that the nearest downstream public water supply intake is 
the City of Frederick located on the Monocacy River, approximately 43.0 miles from the discharge.  Given the distance, the 
discharge is not expected to impact the water supply.   
 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0028592 
Bonneauville STP  

3 

Treatment Facility Summary 

a 

Treatment Facility Name: Bonneauville STP 
 

WQM Permit No. Issuance Date 

0103403 7/21/2003 

0103403 A-1  9/8/2004 

192402 10/30/2006 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Sequencing Batch 

Reactor Gas Chlorine 0.55 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.55 1009 Not Overloaded Aerobic Digestion 
Combination of 

methods 

 
Changes Since Last Permit Issuance: none 
 
Other Comments:  

The facility utilizes a sequencing batch reactor (SBR) activated sludge treatment process which is comprised of the following 
units:  
 
Comminutor (1) → Sequencing Batch Reactors (3) → Post Equalization Tanks (2) → Ultraviolet System (3) → Outfall 001 
to Chicken Run.   
 
Chemical used: 
Liquid Aluminum Sulfate is used for coagulant at a rate of 310 gpd.   
 
Industrial/Commercial Users: 
The permit application indicated there are no commercial or industrial contributors to the treatment plant.   
 
Biosolids: 
The total sewage sludge/biosolids production within the facility for the previous year was 16.9 dry tons. 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0028592 
Bonneauville STP 

4 

Compliance History 

Summary of DMRs: A summary of past 12-month DMR data is presented on the next page.   

Summary of Inspections: June 24, 2022 – Mr. Sweeney, DEP Soil Scientist, conducted a sewage sludge generator 
compliance inspection.  There was no violation notice during inspection.  
Recommendations are 1. Update the biosolids sample plan for the facility to reflect current 
collection process and labs used.  Samples from digester do not have to be time 
composite as long as the digester is mixed when the samples are collected.  Collection 
from several locations at one time is acceptable.  The pollutants and SOUR samples 
should be collected from a composite at least 7 grabs taken from different locations around 
the digester.  The fecal Coliform samples should be individual grab samples from 7 
different location. 2. At least one responsible official should complete the Department’s 2-
day Biosolids training course within 1 year. 3. If solids are land applied this fall, collect a 
sample for %TS and use this number for the monthly totals reported on the eDMR 
biosolids supplemental report. 
 
March 12, 2020 – Mr. Bettinger, DEP Water Quality Specialist, conducted a compliance 
evaluation inspection.  Recommendations are to submit sewage sludge/biosolids 
production and disposal supplemental report with each monthly DMR and select check box 
if no off-site removal.  The field test results were within the permit limits.  
 
December 17, 2020 – Mr. Bettinger, DEP Water Quality Specialist, conducted an 
administrative review of the annual Chesapeake Bay nutrient monitoring data.  No 
significant issues were found at the time of inspection.    

Other Comments: There is no violation against or associated to the facility or permittee. 

 
Other Comments:      



NPDES Permit Fact Sheet NPDES Permit No. PA0028592 
Bonneauville STP 

5 

 

Compliance History 

 
DMR Data for Outfall 001 (from April 1, 2023 to March 31, 2024) 

 
Parameter MAR-24 FEB-24 JAN-24 DEC-23 NOV-23 OCT-23 SEP-23 AUG-23 JUL-23 JUN-23 MAY-23 APR-23 

             Flow (MGD) 
Average Monthly 0.560 0.471 0.655 0.500 0.206 0.169 0.222 0.175 0.161 0.163 0.281 0.257 

Flow (MGD) 
Daily Maximum 1.560 1.542 2.158 1.515 1.139 0.536 0.991 0.589 0.361 0.710 1.894 1.090 

pH (S.U.) 
Minimum 7.0 7.0 6.9 6.9 7.0 7.1 7.2 7.2 7.0 7.1 6.9 6.8 

pH (S.U.) 
Instantaneous 
Maximum 7.3 7.3 7.2 7.3 7.4 7.4 7.4 7.3 7.3 7.4 7.3 7.2 

DO (mg/L) 
Daily Minimum 9.0 9.2 9.0 8.8 8.1 7.1 6.3 6.5 6.6 7.1 7.6 8.0 

CBOD5 (lbs/day) 
Average Monthly < 12 < 8 < 12 < 18 < 4 < 5 < 8 < 3 < 4 < 5 < 7 < 6 

CBOD5 (lbs/day) 
Weekly Average < 14 < 11 < 17 37 6 < 8 < 20 < 4 < 7 < 14 < 19 < 8 

CBOD5 (mg/L) 
Average Monthly < 2.5 < 2.5 < 2.4 < 2.7 < 2.5 < 2.9 < 2.5 < 2.4 < 2.4 < 2.4 < 2.4 < 2.4 

CBOD5 (mg/L) 
Weekly Average 2.8 2.6 < 2.4 3.7 2.9 4.8 2.9 < 2.4 < 2.4 < 2.4 < 2.4 2.4 

BOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 695 446 546 790 272 305 430 < 229 378 305 246 228 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 974 508 985 1196 299 495 769 319 620 497 557 344 

BOD5 (mg/L) 
Raw Sewage Influent 
Average Monthly 169 155 114 130 226 193 186 < 184 298 219 142 117 

TSS (lbs/day) 
Average Monthly 15 11 7 12 2 3 9 4 3 5 4 6 

TSS (lbs/day) 
Raw Sewage Influent 
Average Monthly 1000 530 729 720 148 333 441 173 406 285 301 309 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 1571 894 2196 1578 176 1132 1025 264 626 355 388 661 

TSS (lbs/day) 
Weekly Average 29 18 9 30 4 7 15 7 5 12 8 10 



NPDES Permit Fact Sheet NPDES Permit No. PA0028592 
Bonneauville STP 

6 

TSS (mg/L) 
Average Monthly 4.0 4.0 2.0 2.0 2.0 2.0 5.0 3.0 2.0 2.0 2.0 3.0 

TSS (mg/L) 
Raw Sewage Influent 
Average Monthly 240 178 134 200 121 147 156 137 290 231 157 173 

TSS (mg/L) 
Weekly Average 8.0 7.0 3.0 3.0 2.0 3.0 6.0 4.0 5.0 3.0 3.0 3.0 

Fecal Coliform 
(No./100 ml) 
Geometric Mean < 1 < 1 7 15 25 9 117 15 24 47 5 4 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 3 3 9 68 51 12 548 23 152 144 50 13 

UV Transmittance (%) 
Daily Minimum 93 91 92 88 90 89 87 89 89 89 86 89 

Nitrate-Nitrite (mg/L) 
Average Monthly 3.1 3.1 4.78 4.81 8.61 5 5.33 5.13 3.0 3.47 3.48 2.16 

Nitrate-Nitrite (lbs) 
Total Monthly 396.5 290.1 626.3 754 550.5 235.3 403.6 196.3 94.5 147.3 258.3 122.2 

Total Nitrogen (mg/L) 
Average Monthly < 3.88 < 3.73 < 5.31 < 5.41 < 9.12 < 5.7 < 6.58 < 6.26 3.47 4.59 4.33 3.3 

Total Nitrogen (lbs) 
Effluent Net <br/> 
Total Monthly < 497.4 < 345 < 698.6 < 858.2 < 582.1 < 265.8 < 542.3 < 244.6 138 198.6 320.4 182.9 

Total Nitrogen (lbs) 
Total Monthly < 497.4 < 345 < 698.6 < 858.2 < 582.1 < 265.8 < 542.3 < 244.6 138 198.6 320.4 182.9 

Total Nitrogen (lbs) 
Effluent Net <br/> 
Total Annual       < 4488      
Total Nitrogen (lbs) 
Total Annual       < 4448      
Ammonia (lbs/day) 
Average Monthly < 0.6 < 0.3 < 0.4 < 0.59 < 0.25 < 0.15 < 0.24 < 0.2 < 0.17 < 0.19 < 0.3 < 0.2 

Ammonia (mg/L) 
Average Monthly < 0.14 < 0.1 < 0.1 < 0.11 < 0.15 < 0.11 < 0.1 < 0.17 < 0.14 < 0.15 < 0.17 < 0.11 

Ammonia (lbs) 
Total Monthly < 19.4 < 9.4 < 14.1 < 18.3 < 7.7 < 4.9 < 7.2 < 6.4 < 5.4 < 5.7 < 12 < 6 

Ammonia (lbs) 
Total Annual       < 209      
TKN (mg/L) 
Average Monthly < 0.78 < 0.63 < 0.53 < 0.59 < 0.51 < 0.75 < 1.26 < 1.14 1.15 1.13 0.85 1.14 